

CERTIFICATE OF ANALYSIS
Hanover[®] Paver Mastic

Customer: _____

Project: _____

Customer Order Number: _____

TEST	SPECIFICATION	RESULTS
Non-volatile Matter/Solids	75% minimum	75.2%
Base	2% Neoprene, 10% Asbestos free fiber, 88% Asphalt	PASS - 2% Neoprene, 10% Asbestos-free fiber, 88% Asphalt
Ductility ASTM-D-113-44 @ 25° C 5cms/min	100 - 25 cm min.	117
Lbs per Gallon	8 - 8.5	8.25
Penetration @ 77° F, 100 g load, 5 sec	23 - 37	35
Melting Point/Softening Point ASTM-D-36	Minimum 150° F	169° F
Solvent Flashpoint	>100° F	142° F